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e% FCC TEST REPORT

SPORTON LAB.

1. Introduction Section

The original model (FCC ID: PY7-57442Y) and the variant model (FCC ID: PY7-72473T) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. Based on their similarity, the FCC Part
15C (equipment class: DTS, DSS, DXX) and Part 15E (equipment class: NII) test data issued test data of
PY7-72473T references the test data of PY7-57442Y

The applicant takes full responsibility that the test data as referenced in this report represent compliance for

this FCC ID (FCC ID: PY7-72473T).
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2. Difference Section

The original model (FCC ID: PY7-57442Y) and the variant model (FCC ID: PY7-72473T) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. The details of similarity and difference

can be found in the Operating Description.

Cellular transmitter RF components are different in PY7-72473T, to support capability for different cellular

bands.

The product specification is outlined in the following table:

FCCID PY7-57442Y PY7-72473T
Wireless Tech Mode Frequency (MHz)
GSM GSM Voice Multi-Slot Class | 850/1900 850/1900
GPRS (GMSK) | 12
EDGE (8PSK) | DTM: No
UMTS AMR/RCM12.2Kbps B5/B2 B5/B2
HSDPA/HSUPA/DC-HSDPA
LTE (FDD/TDD) QPSK/16QAM/64QAM B2/B5/B7/B41 B2/B5/B7
Wi-Fi 11b/11g/11n(HT20) 2412-2472
11a/11n(HT20)/11n(HT40)/ 5180-5240
11ac(VHT20)/ 11ac(VHT40)/ 5260-5320
11ac(VHT80) 5500-5720
5745-5825
Bluetooth V5.0 LE 2402-2480
NFC ASK 13.56
TEL : 886-3-327-3456 Page Number : 5 of 64
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ssamanae. FCC TEST REPORT

3. Spot Check Verification Data Section

Summary of the spot check:

PY7-57442Y PY7-72473T )
Ve (= iloale Worst Result (dBm) Worst Result (dBm) ‘ DI ES (E12)
802.11b 16.81 16.94 -0.13
802.11g 15.80 15.98 -0.18
11n HT20 15.86 15.96 0.1
BT (1Mbps) 11.17 10.30 0.87
BT (2Mbps) 8.70 7.93 0.77
BT (3Mbps) 8.74 7.95 0.79
BT-LE(LMbps) 1.72 1.99 0.27
BT-LE(2Mbps) 1.66 1.98 0.32
11a, 5.2GHz 15.30 15.47 0.17
11n HT20, 5.2GHz 14.82 14.99 0.17
11n HT40, 5.2GHz 14.38 14.44 -0.06
11ac VHT20, 5.2GHz 14.80 14.96 -0.16
11ac VHT40, 5.2GHz 14.36 14.42 -0.06
11ac VHTS0, 5.2GHz 13.94 13.69 0.25
11a, 5.3GHz 15.47 15.47 0.00
A 11n HT20, 5.3GHz 14.96 14.97 -0.01
c‘(’;ﬁ‘fge q 11n HT40, 5.3GHz 14.49 14.50 -0.01
Power 11ac VHT20, 5.3GHz 14.94 14.93 0.01
11ac VHT40, 5.3GHz 14.46 14.50 -0.04
11ac VHT80, 5.3GHz 13.65 13.88 0.23
11a, 5.5GHz 15.48 15.49 -0.01
11n HT20, 5.5GHz 14.99 14.96 0.03
11n HT40, 5.5GHz 14.48 14.49 -0.01
11ac VHT20, 5.5GHz 14.97 14.91 0.06
11ac VHT40, 5.5GHz 14.44 14.45 0.01
11ac VHT80, 5.5GHz 13.92 13.97 -0.05
11a, 5.8GHz 15.48 15.41 0.07
11n HT20, 5.8GHz 14.98 14.96 0.02
11n HT40, 5.8GHz 14.47 14.47 0.00
11ac VHT20, 5.8GHz 14.97 14.94 0.03
11ac VHT40, 5.8GHz 14.44 14.40 0.04
11ac VHT80, 5.8GHz 13.70 13.81 0.11
SIN of test sample CQ30015WW8 CQ30015SPR
Test date 2018/9/13~2018/9/22 2018/9/20~2018/11/23
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FAX : 886-3-328-4978 Issued Date : Dec. 24, 2018

Report Version 102
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PY7-57442Y PY7-72473T .

Ve (= iloale ‘ Worst Result (dBuV/m) | Worst Result (dBuV/m) DI ES (E12)

802.11b 48.93 45.95 2.98

11n HT20 50.98 49.36 1.62

BT (1Mbps) 56.15 54.58 1.57
P BT-LE(2Mbps) 45.35 45.01 0.34
Spurious 11n HT40, 5.2GHz 49.95 50.77 -0.82
= . 11n HT40, 5.3GHz 50.77 50.99 -0.22
(Band Edge) 11a, 5.5GHz 50.63 50.51 0.12

11n HT20, 5.8GHz 56.00 55.84 0.16

CQ30015PNH

S/N of test sample CQ3001BNCD CQ30015PAM

Test date 2018/9/17~2018/11/21 2018/09/30~2018/11/30

802.11b 50.27 47.49 2.78

11n HT20 41.76 42.72 -0.96

BT (1Mbps) 52.37 52.67 -0.30
Radiated BT-LE(2Mbps) 41.08 41.98 -0.90
Spurious 11n HT40, 5.2GHz 45.77 45.94 -0.17
Eriisston 11n HT40, 5.3GHz 45.80 43.60 2.20
(Harmonic) 1la, 5.5GHz 47.62 49.12 -2.46

11n HT20, 5.8GHz 47.15 49.82 -2.67

CQ30015PNH

S/N of test sample CQ3001BNCD CQ30015PAM

Test date 2018/9/17~2018/11/21 2018/09/30~2018/11/30

RSE (30MHz to1GHz) 36.71 38.79 -2.08
NFC SIN of test sample CQ3001BNCD CQ30015PAM

Test date 2018/11/8 2018/9/29
Conclusion:

Radiated spurious emission test against the variant model for non-cellular part based on the worst-case
condition from the original model was performed in this filing to demonstrate the test data from original model

remains representative for the variant model.
Based on the spot check test result (power levels measured are within 1dB, and the worst case of RSE spot
check verification based on the worst condition from the original model is within 3dB, and are compliance with

the limits), the test data from the original model is representative for the variant model.

The unwanted, harmonics, radiated spurious emission is reported peak measurement only due to spurious

lower than 20dB than the limit, 74dBuv/m, without further reporting the average measurement

The detail test results can be found in this document, Appendix A, hereafter.
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FCC TEST REPORT

4.

Reference detail Section

Part 15C
DTS Blue\t:,ﬁfr'li_ LE 2400~2483.5 PY7-57442Y | Original Grant T:s(igeR'; rt PY7-72473T | (FR882920-01B,
p FR882920-01C)
15C - FCCRF Part 15C
DSS Bluetooth 2400~2483.5 PY7-57442Y | Original Grant Test Report PY7-72473T (FR882920-01A)
- FCCRF Part 15C
DXX NFC 13.56 PY7-57442Y | Original Grant Test Report PY7-72473T (FR882920-01D)
5150~5250
5250~5350 ECC RE Part 15E
Wi-Fi 5470~5725 PY7-57442Y | Original Grant Test Report PY7-72473T | (FR882920-01E,
15E Nil 5725~5850 P FR882920-01F )
- FCCRF Part 15E
DFS 5470~5725 PY7-57442Y | Original Grant Test Report PY7-72473T (F7882920-01 )
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Appendix A. Spot Check Test Result

1.1 Conducted power

<2.4GHz WLAN>
FCC ID FCC ID
cramel NS pyarae TELP PYTSIUN PR
I power (dBm)
CH1 2412 16.81 16.87
CH 6 2437 17 16.76 16.68
802.11b CH 11 2462 1Mbps 16.80 16.94
CH 12 2467 14.5 14.06 13.91
CH 13 2472 13.5 13.40 13.37
2 4GHzZ CH1 2412 15.70 15.96
WLAN CH®6 2437 16 15.80 15.98
802.11g CH 11 2462 6Mbps 15.51 15.97
CH 12 2467 10 9.62 9.47
CH 13 2472 -2 -2.37 -2.65
CH1 2412 15.56 15.79
CH 6 2437 16 15.61 15.96
802.11n-HT20 CH 11 2462 MCSO0 15.86 15.87
CH 12 2467 10 9.59 9.19
CH 13 2472 -25 -2.98 -3.26
TEL : 886-3-327-3456 Page Number 19 of 64
FAX : 886-3-328-4978 Issued Date . Dec. 24, 2018

Report Version 102



ssamanae. FCC TEST REPORT

<Bluetooth>

Frequenc Tune-U . e
Channel (&HZ) y L P PY7-57442Y PY7-72473T
Average power (dBm) Average power (dBm)
CH 00 11.11 10.26
EIVEEE] CH 39 115 10.37 9.66
(1Mbps) ' ’ ’
CH 78 11.17 10.30
CH 00 8.62 7.93
Bluetooth
(2Mbps) CH 39 9.5 7.44 6.91
CH 78 8.70 7.90
CH 00 8.64 7.95
Bluetooth
(3Mbps) CH 39 9.5 7.46 6.92
CH 78 8.74 7.92
ol CH 00 0.53 0.98
(GFSK) CH 19 7 -0.06 -0.10
1Mb
(IMbps) CH 39 1.72 1.99
H . .
e CH 00 0.44 0.89
(GFSK) CH 19 2 -0.15 -0.13
2M
(2Mbps) CH 39 1.66 1.8
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<5GHz WLAN>
FCC ID FCC ID
Frequency Tune-Up | PY7-57442Y | PY7-72473T
el (MHz) Data Rate Limit Average Average
power (dBm) | power (dBm)
802.11a
CH 48 5240 15.21 15.45
CH 36 5180 14.82 14.99
802.11n HT20 CH 44 5220 MCSO0 15 14.79 14.96
CH 48 5240 14.75 14.80
CH 38 5190 14.38 14.44
802.11n HT40 MCSO0 14.5
CH 46 5230 14.36 14.41
CH 36 5180 14.80 14.96
802.11ac VHT20| CH 44 5220 MCSO0 15 14.78 14.93
CH 48 5240 14.73 14.77
CH 38 5190 14.36 14.42
802.11ac VHT40 MCSO0 14.5
CH 46 5230 14.33 14.39
802.11ac VHT80| CH 42 5210 MCSO0 14 13.94 13.69
TEL : 886-3-327-3456 Page Number : 11 of 64
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FCCID FCC ID
Tune-Up PY7-57442Y | PY7-72473T

Channel FTEGUET) Data Rate

(MH2) Limit Average Average
power (dBm) | power (dBm)
802.11a
CH 64 5320 15.45 15.43
CH 52 5260 14.84 14.86
802.11n HT20 CH 60 5300 MCSO0 15 14.90 14.92
CH 64 5320 14.96 14.97
CH 54 5270 14.40 14.24
802.11n HT40 MCSO 14.5
CH 62 5310 14.49 14.50
CH 52 5260 14.82 14.84
802.11ac VHT20| CH 60 5300 MCSO 15 14.86 14.89
CH 64 5320 14.94 14.93
CH 54 5270 14.38 14.21
802.11ac VHT40 MCSO0 14.5
CH 62 5310 14.46 14.50
802.11ac VHT80| CH58 5290 MCSO 14 13.65 13.88
TEL : 886-3-327-3456 Page Number : 12 of 64
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FCC ID FCC ID
Mode Channel Frequency Data Rate Tur}e—.Up PY7-57442Y | PY7-72473T
(MH2) Limit Average Average
power (dBm) | power (dBm)
CH 100 5500 15.48 15.20
CH 116 5580 15.36 15.47
802.11a 6Mbps 155
CH 140 5700 15.42 15.49
CH 144 5720 15.28 15.22
CH 100 5500 14.97 14.87
CH 116 5580 14.89 14.72
802.11n HT20 MCSO0 15
CH 140 5700 14.99 14.66
CH 144 5720 14.72 14.96
CH 102 5510 14.43 14.37
CH 126 5630 14.48 14.49
802.11n HT40 MCSO0 14.5
CH 134 5670 14.47 14.31
CH 142 5710 14.22 14.33
CH 100 5500 14.95 14.83
CH 116 5580 14.83 14.71
802.11ac VHT20 MCSO0 15
CH 140 5700 14.97 14.63
CH 144 5720 14.69 14.91
CH 102 5510 14.40 14.34
CH 126 5630 14.38 14.45
802.11ac VHT40 MCSO0 14.5
CH 134 5670 14.44 14.28
CH 142 5710 14.18 14.31
CH 106 5530 13.92 13.97
802.11ac VHT80| CH 122 5610 MCSO0 14 13.88 13.53
CH 138 5690 13.91 13.87
TEL : 886-3-327-3456 Page Number : 13 of 64
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FCC ID FCC ID
Frequency Tune-Up PY7-57442Y PY7-72473T
Channel (MH2) DR R Limit Average Average
power (dBm) | power (dBm)
802.11a
CH 165 5825 15.45 15.10
CH 149 5745 14.98 14.96
802.11n HT20 CH 157 5785 MCSO0 15 14.96 14.80
CH 165 5825 14.97 14.75
CH 151 5755 14.47 14.30
802.11n HT40 MCSO0 14.5
CH 159 5795 14.41 14.47
CH 149 5745 14.97 14.94
802.11ac VHT20| CH 157 5785 MCSO0 15 14.94 14.75
CH 165 5825 14.96 14.71
CH 151 5755 14.44 14.28
802.11ac VHT40 MCSO0 14.5
CH 159 5795 14.39 14.40
802.11ac VHT80| CH155 5775 MCSO0 14 13.70 13.81
TEL : 886-3-327-3456 Page Number : 14 of 64
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1.2 Radiated Spurious Emission

2.4GHz BT/WLAN
FCCID FCCID

PY7-57442Y PY7-72473T
Freq. Peak

Ch Band edge Harmonic Band edge Harmonic
(MHz) /Avg.

Frequency Level Limit Frequency Level Limit Frequency Level Limit Frequency Level Limit

(MHz) (dBuv/m) (dBuV/m) (MHz) (dBuV/m) | (dBuVv/m) (MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuv/m)  (dBuV/m)

2483.56 |56.15| 74 4960 | 52.37 | 74 |2483.52 |54.58 | 74 4960 |52.67 | 74

BT(1Mbps) |CH 78| 2480
248356 |31.36| 54 | 4960 |27.58 | 54 |248352|29.79| 54 | 4960 |27.88| 54

2493.91|53.11( 74 7320 [ 41.08 | 74 |2489.15|53.01| 74 4880 |41.98 | 74

BLE(2Mbps) |CH 19| 2440
249517 |45.35| 54 - - - | 2499.37 | 45.01| 54 - - -

2483.56 |56.59( 74 4944 |51.88| 74 2483.6 (53.71| 74 4944 | 4949 | 74
802.11b  |CH 13| 2472

2483.52|148.93| 54 4944 | 50.27 | 54 |2483.52 | 45.95| 54 4944 | 47.49 | 54

2483.64 |61.01| 74 7416 | 41.76 | 74 |2483.52 |58.96 | 74 7416 | 42.72 | 74
802.11n HT20|CH 13| 2472

> |V |(>» | 0T |>»|T|>»|T

2483.52 |150.98| 54 = = = 2483.52 | 49.36 | 54 = = =

5.2GHz WLAN
FCC ID FCC ID

PY7-57442Y PY7-72473T
Freq. Peak

Band edge Harmonic Band edge Harmonic

(MHz) /Avg.

Frequency Level Limit Frequency Level Limit Frequency Level Limit Frequency Level Limit

(MHz) (dBuv/m)  (dBuV/m) (MHz) (dBuV/m)  (dBuV/m) (MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuV/m)  (dBuV/m)

P [5148.72| 62.8 74 | 10380 | 45.77 | 68.2 | 5147.94 | 63.23 | 74 | 10380 | 45.94 | 68.2

802.11n HT40|CH 38| 5190

A | 5150 [49.95| 54 - - - 5150 |50.77 | 54 - - -
TEL : 886-3-327-3456 Page Number . 15 of 64
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5.3GHz WLAN
FCCID FCCID

PY7-57442Y PY7-72473T

Freq. Peak

Ch Band edge Harmonic Band edge Harmonic
(MHz) /Avg.
Frequency Level Limit Frequency Level Limit Frequency Level Frequency Level
Limit Limit
(MHz) (dBuv/m)  (dBuVv/m) (MHz) (dBuv/m) | (dBuV/m) (MHz) (dBuVv/m) (MHz) (dBuV/m)

P |5350.56 | 61.94 | 74 | 10620 | 45.8 74 |5351.28 [ 62.07 | 74 | 10620 | 43.6 | 74

802.11n HT40 |CH 62| 5310

A |5350.08 | 50.77 | 54 - - - 5351.28 | 50.99 | 54 - - -

5.5GHz WLAN
FCCID FCCID

PY7-57442Y PY7-72473T

Freq. Peak Band edge Harmonic Band edge Harmonic
Ch
(MHz) /Avg. Level
Frequency Level Limit Frequency Level Limit Frequency Limit Frequency Level Limit
(dBuv/m
(MHz) (dBuv/m)  (dBuV/m) (MHz) (dBuv/m) | (dBuV/m) (MHz) (dBuVv/m) (MHz) (dBuV/m) | (dBuV/m)
)

P [5726.255| 67.22 | 74 | 17100 | 47.62 | 68.2 5725 |67.51| 74 | 17100 | 49.12 | 68.2

802.11a CH 140 | 5700
A | 5725.31|50.63 | 54 = = = 5725 |50.51| 54 = = =

5.8GHz WLAN
FCC ID FCCID

PY7-57442Y PY7-72473T

Freq. Peak Band edge Harmonic Band edge Harmonic
Ch

(MHz) /Avg. Limit
Frequency Level Limit Frequency Level Limit Frequency Level Frequency Level Limit
(dBuv/
(MHz) (dBuVv/m) | (dBuV/m) (MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuV/m) (MHz) (dBuv/m) | (dBuv/m)

m)

802.11n
CH 165 [5825| P 5949.2 | 56 68.2 | 17475 | 47.15| 68.2 | 5931.4 |55.84 |68.2( 17475 | 49.82 | 68.2
HT20
TEL : 886-3-327-3456 Page Number 1 16 of 64
FAX: 886-3-328-4978 Issued Date . Dec. 24, 2018

Report Version 1 02



ssamanae. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BT 1Mbps (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal

Fundamental

Peak

Date: 20181002

7o
60.0] A
o M

(Y PEAK BE 74

e bttt o]

450 2463.2465.2467.2469.2471.2475.2475. 2471 2479.2431 2483.2485 2487, 2459, 2491 2493, 2495.2497. 2
e

Site
Condition

Detector
Project

requency (Hz)

$03CHILHY
+PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
+882921.01

Date: 2011002

1300
1200
o
1000
90
50

PERK 74

700
600]
s00)

300
200)
100]

canr]
a e
o) e

ettty gt

000

Site
Condition

Detector
Project

300 1500, 4700, 1900, 2100, 2300, 00,
Frequency (MHz)
03CHILHY
PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
882921.01

2700.
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

A @BuVim) Date: 20181002 el (a8 Date: 2011002
1300) 1300
1200) 1200
1100) 00|
1
1000) - 1000

" / wd
800 / PEAK_BE 74 200 PEAK 74

109 704
w09 X 00
0 w0g

e Pl b
" b
400 400)

300 300
200 20|
100 00|
460 2463 2465.2467 2460, 2471 2475 2475, 247 2470 2481 248, 2485 2487 2480.2491 2493, 24952497, 2 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +882921.01 Project 88292101
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2.4GHz 2400~2483.5MHz

BT 1Mbps (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal

Vertical

Peak

Avg.

Date: 20181002

PERK 74

AVG 54

000

site
Condition
Detector
Project

4000 6000. 8000, 10000. 17000 14000. 16000. 18000. 20000 22000. 2501
Frequency (MH2)

$03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL
k

Peal
+882921-01

Date: 2011002

1300
1200
o
1000
90
50

PERK 74

700
60|

AVG 54

504
40
300
200
100

000

site
Condition
Detector
Project

4000 5000, 6000, 10000 12000. 14000. 16000, 18000. 70000 22000.
Frequency (MHz)

03CHILHY
PEAK_74 3m HORN 9120D-HF VERTICAL

Peal
882921-01

25000
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2.4GHz 2400~2483.5MHz
BLE 2Mbps (Band Edge @ 3m)

evel (@Buvm) Date: 20180930 ) @Bavim) Date: 2018-09-30
1300 1300
1200 1200
1109 ol
1000 1004
509 904
209 | 200 PERK 74
700 { 700
609 . | 50
S s00)
400 a0
309 304
209 200
100 100
75102520 7540 7360, 2580, 240, Z 2440, 74 000 T 500 1700 1900 2100 2300 2600 2700 000
Freauency (Ha) Frequency (MHz)
site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
P e ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Project +882921.01 Project 88292101
A (6Buvim) Date: 20180930 ) @Buvim) Date: 20180930
130 1300)
1200 1200
1109 10|
100 1000
509 904
709 t 700
0 0 A 5]
509 - 504 S—
J U S e —
00 00|
300 300
209 1 200
109 100
0z, 540, 60, 750 20, 2 740, 24 000 T s00 1700 1900 2100 700 2600 2700, 000
Froquency (Hz) Froquency (Mz)
site $03CHILHY site 03CHILHY
Condition AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHzZ SWT:Auto RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :882921-01 Project 882921-01

TEL : 886-3-327-3456 Page Number 1 20 of 64
FAX : 886-3-328-4978 Issued Date : Dec. 24, 2018
Report Version 102



ssamanae. FCC TEST REPORT

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Horizontal

Fundamental

Date: 20180930

s0d
1wog
i
o il
0ok
50,0 ndenand’’
Site :03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak broject 188290101 Left blank
s0d
1wog
i A
/\
a
40.0| -
s
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
EBMLOGE 00K VoW 000K Wty
Detector : Peak
Avg. ogeercaszsetol Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

1 (0B

Date: 2018.08.30 o 0B Date: 20180930
1300 1300
1200 1200)
1109 09
1009 1000)
s00 i 90|
809 809 PERK 74
700) 70|
500 0|
1 i
VARV O R
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +882921.01 Project 88292101
A @Bvim) Date: 2018.08.30 el (@Buvim) Date: 2018.0930
1300 1300
1209 1200)
1109 1109
1009 1000)
500 1 00| i
500 il 80|
w09 \ s0q s
500 5 500 S—
400 - B e e
300 300
200 20|
100 100|
5102520 T 73560, 7360 7400 P 7. 28 0 00 500 1700 1900 2100 7300 2560 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:10000KHz SWT:Auto RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak Detector +Peak
Av g. Project :882921.01 Project 882921.01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical Fundamental

A (@Buvim) Date: 20180930

700)
600) J
ot

2480, 2490, 2

430 2840, 250, 2460. 2470.
Frequency (MHz)

Site $03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak o iesnon Left blank

A (@Buvim) Date: 20180930

600 \ AVG_BE 54|
500
N

430 2840, 250, 260, 2470, 2880, 2490, E
Frequency (MH2)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector +Peak

Avg. o saszenal Left blank

TEL : 886-3-327-3456 Page Number 1 23 of 64
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

1wog
o |
800 PEAK 74| 200 PEAK 74
600 AVG 54| 09 AvG 54|
g
. S ST T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak Deretror ek
Project : 882921-01 Project 882921-01

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

. st 20181120 vt dpuvm) bate 20181120
1300 1300
1200 1200
09 o
1000 SN 1000
90.0) / \“\ 904
809 / AN PEAK_BE 74 80 PERKL74
70.0 \ 70,0/
ouq s0d
RSSO PP p—r ey
00 S | 00| A AR N
Py and
300 200
200 200
100 100
e 55 A AT T oo oo, fen oo Teen 2ioo  Zsee  2s0 2o a0
Peak Frequency (MHz) Frequency (MHz)
Site 03CH11-HY Site. 03CHI1-HY
(Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 882921-01 Project 882921-01
Setting 20 Setting o
Use Force Desired Gain Use Force Desired Gain
6ain Index :7 Gain Index 7
Dac 6ain 5 Dac Gain 5
PACES o PACFG o
s osavmy bates 20181120 e aBvm) Date 20181120
1300 1300
1200 1200
g 09
;
1000 1000
90.0 /\/)\ 90.0/
N
s 500
7o \ 700
500 500
40.0] e S S B 40, nm/—-—‘————'f*—f
300 304
209 209
100 100
60 2409 240524672468 4R A7 75 AT 4TS AT 2485 43548 4SS T 49 ST 7 oo e TEm v T om0 a5
Treausnoy (s Heauency (s
site {03CHILHY site o3cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AVG_54 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:0010KHZ SWT:Auto RBW-1000000KHz VBW-00I0KHZ SWT:Auto
Detector Detector Peak
Av g. Project :882921.01 Project 882921.01
Setting 20 Setting o
: Use Force Desired Gain Use Force Desired 6ain
6ain Index 27 Gain Index 7
Sac Gain 5 Cac Gain 5
PA CF6 20 PACFG o

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

) @Buvim) Date: 2018.11.29 o 0B Date: 2018-11.29
1300 1300
1200 1200)
1109 09
1009 1000)
N
s00 yad AN 90|
g0 e X pen eE 74 809 PERK 74
oo 70|
w00 5 0|
i e ikt
50 R S e e e 500) e s B L
400) 400
300 300
200 20|
100 00|
460 2463 2465.2467 2460, 2471 2475 2475, 2477 2470 2481 248, 2485 2487, 2480.2491 2493, 24952497, 2 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector Peak Detector Peak
Peak Project +882921.01 Project 88292101
Setting 0 Setting 0
+ Use Force Desired Gain Use Force Desired Gain
Gain Tndex 7 6ain Tndex 7
Dac Gain 5 Dac Gain 5
PA CF6 0 PACF6 0
A @Bvim) Date: 2018.11-28 el (@Buvim) Date: 2018-11.29
1300 1300
1209 1200)
1109 1109
1009 1000)
500 00|
s v w00
700) 700
609 G BE 54 509l G54
500 500 —
400 == 00T
300 300
200 20|
100 100|
460 2463.2465.2467.2469. 2471, 24732475 2477 2475, 2481 2483, 2405, 24872485, 2491 2493, 14952497, 7 0 300 500 1700 1900 2100 7300 2560 2700 3000
Frequency (WHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Detector Peak
Av g. Project :882921.01 Project 882921.01
Setting :0 Setting 0
+ Use Force Desired Gain Use Force Desired Gain
Gain Tndex :7 Gain Tndex 7
Dac Gain 5 Dac Gain 5
PA CF6 :0 PACF6 0

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Fundamental

. st 20181130 e bate 20181130
1300 1300
1200 1200
09 o
1000 1000
%09 509
U 55 A es S WY
o —p AN PEAK BE 74 09 beRkTE
700 . 704
60.0f A 60.0/
—————
50.0 M*‘WWMA"’ 50.0( MW%MWMWMM
Py and
300 200
200 200
100 100
e 55 A AT T oo oo, fen oo Teen 2ioo  Zsee  2s0 2o a0
Peak Frequency (MHz) Frequency (MHz)
Site 03CH11-HY Site. 03CHI1-HY
(Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 882921-01 Project 882921-01
Setting 0 Setting 0
Use Force Desired Gain Use Force Desired Gain
6ain Index 20 Gain Index o
Dac 6ain -10 Dac Gain -10
PACES o PACFG o
s osavmy bates 20181130 e aBvm) Date 20181130
1300 1300
1200 1200
g 09
1000 1000
%00 %00
s S 500
B =t 700
ool S N G B 5 s0a Ao 4
o J
s00 500
SN — i ——
400 P A O
300 304
209 209
100 100
60 2409 240524672468 4R A7 75 AT 4TS AT 2485 43548 4SS T 49 ST 7 oo e TEm v T om0 a5
Treausnoy (s Heauency (s
site {03CHILHY site o3cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AVG_54 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:1.000KHZ SWT:Auto RBW-1000000KH2 VBW:1000KHZ SWT:Auto
Detector Detector Peak
Av g. Project :882921.01 Project 882921.01
Setting :0 Setting 0
: Use Force Desired Gain Use Force Desired 6ain
6ain Index 20 Gain Index o
Sac Gain 10 Cac Gain 0
PA CF6 20 PACFG o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Vertical

Fundamental

) @Buvim) Date: 2018.11.30 o 0B Date: 2018-11.30
1300 1300
1200 1200)
1109 09
1009 1000)
s00 90|
809 T =TT pen eE 74 809 PERK 74
700) 70|
50 o 0|
500 SNV 500t A
400) 400
300 300
200 20|
100 00|
460 2463 2465.2467 2460, 2471 2475 2475, 247 2470 2481 248, 2485 2487 2480.2491 2493, 24952497, 2 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector Peak Detector Peak
Peak Project +882921.01 Project 88292101
Setting 0 Setting 0
+ Use Force Desired Gain Use Force Desired Gain
Gain Tndex 0 6ain Tndex 0
Dac Gain -10 Dac Gain 10
PA CF6 0 PACF6 0
A @Bvim) Date: 2018-11-30 el (@Buvim) Date: 2018-11.30
1300 1300
1209 1200)
1109 1109
1009 1000)
500 00|
500 80|
700) /J"_Vﬁ 700
ool \ G BE 54 509l I G54
500 ~a 500
S A I A | BR—————
400) 00T
300 300
200 20|
100 100|
460 2463.2465.2467.2469. 2471, 24732475 2477 2475, 2481 2483, 2405, 24872485, 2491 2493, 14952497, 7 0 300 500 1700 1900 2100 7300 2560 2700 3000
Frequency (WHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Detector Peak
Av g. Project :882921.01 Project 882921.01
Setting :0 Setting 0
+ Use Force Desired Gain Use Force Desired Gain
Gain Tndex :0 Gain Tndex 0
Dac Gain :-10 Dac Gain -10
PA CF6 :0 PACF6 0

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

Date: 2018-41-30 el (080 Date: 2018-41-30
1309 1300]
1209 1200)
1109 0,
1000 1000)
900 900
809 PEAK 74 809 PEAK 74
709 700
609 VG 54| 600 AvG 54
500 - 500
2 3
409 400)
300 300
200 200
109 109
000 4000, G000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000, 250 000 4000, 6000, 6000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000
Frequency (MHz) Freauency (M)
site +03CHIL-HY Site 03CHIL-HY
Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peal Detector peak
Project 882921-01 Project 88292101
Setting 10 Setting 0
Use Forced Desired 6ain Use Forced Desired 6ain
6Gain Tndex 7 Gain Tndex 7
Dac 6ain 5 Dac 6ain 5
PA CF6 0 PACF6 0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

Date: 2018-11-30

PERK 74

VG 54

000

site
Condition
Detector
Project
Setting

6Gain Index
Dac 6ain
PACFG

4000 6000. 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000, 2501
Frequency (MH2)

$03CHILHY
PEAK_74 3m HORN 9120D-HF HORTZONTAL

+Peal
882921-01

0
Use Forced Desired Gain
0

-10
0

Date: 2018-11-30

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
300
200
100

000

Site
Condition
Detector
Project
Setting

&ain Index
Dac Gain
PACFG

4000 5000, 8000, 10000 12000. 14000, 16000, 18000. 70000 22000.
Frequency (MHz)

03CHILHY
PEAK_74 3m HORN 9120D-HF VERTICAL
k

Peal
88292101

0

Use Forced Desired Gain
0

-10
0

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20181030

B
e T

Site +03CH16-HY

00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230. 5260

Frequency (1Hz)

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project +882921-01
Sample :#10
Setting 13

evel @Buvim)

Date: 20181030

1300
1200
g
1000
900
800)
00—
s00)
s00]
400)
300]
200)

100

e Sy
IIPEAES &

R | b

v

st

000

Site
Condition

Detector
Project
Sample
Setting

2000, 3000, 5000, 5000.

4000,
Frequency (MHz)
03CH16-HY

PEAK(UNII) 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
882921-01
#10

13

Avg.

A (@BuVim)

Date: 20181030

Site +03CHI6-HY

00 5030. 5050 5070 5090, 510, 5130, 5150 5170. 5190, 5210. 5230. 5260

Frequency (iz)

Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak
Project +882921-01
Sample +#10
Setting 13

Left blank
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ssamanae. FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

A @BuVim)

Date: 20181030

1300)
1200)
1100)

PERK_BE,74

1000
900
500
700
500

BT

500
400
309
209
100

T80 5210, 5230 5260. 5270, 5290. 6310. 5330, 5350. 6370, 5390.
Frequency (MH2)

Site £ 03CHI6-HY.

0. 5430, 54

Avg.

Frequency (H2)

site £03CHI6-HY

Condition : AVG_BE_54 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project +882921-01

Sample +#10

Setting 13

160 5210, 5230 5260. 5210, 5290, 6310. 5330. 53%0. 5370, 5390, 5410. 5430, 54t

Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak broject 188290101 Left blank
Sample. S#10
Setting 113
s0d
1wog
90,00 ¥
80.0) | VG _BE[54)
500 e
s

Left blank
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ssamanae. FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Vertical

Fundamental

Avg.

904 =y
s00
700
P
" ! S

100
300
200
100

5030, 5050 5070, 5090, 50 5130 5150, 5170 5190 5210 5230 52

Frequency (WH:)
site £03CHI6-HY
Condition : AVG_BE_54 3m 9120D_1522 VERTICAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Project +882921-01
Sample +#10
Setting 13

Left blank

) @Buvim) Date: 20181030 ol 0B Date: 20131030

1300 1300

1200 1200)

1109 09 .

1009 e 1000)

s00 90|

300 a0

700) Y e | e | . | = — T}

5 \
809 09 O i
sogpersnstineshsn s s hvattti it %&- 500
b
S st

400) 400fasint

300 300

200 20|

100 00|

5030, 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 m 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +882921.01 Project 88292101
Sample :#10 Sample #10
Setting 13 Setting 3
A @Bvim) Date: 20181030

1300

1209

1109

1009

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

A @BuVim)

Date: 20181030

poval

PERK_BE,74

L.

s
G "}

Site
Condition

Detector
Project
Sample
Setting

T80 5210, 5230 5260. 5270, 5290. 6310, 5330. 5350, 63

Frequency (MH2)
£ 03CHI6-HY.
n +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
r +Peak
+882921.01
+#10
13

0. 539, 5410. 5430, 54¢

Left blank

Avg.

A (@Buvim)

Date: 2018-1030

900~y

L

AVG_BE |54

160 5210, 5230 5260. 5270, 5290, 6310, 5330. 53%0. 5370, 5390, 5410, 5430, 54t

Frequency (H2)

site £03CHI6-HY
Condition : AVG_BE_54 3m 9120D_1522 VERTICAL

< RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Project +882921-01
Sample +#10
Setting 13

Left blank
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Page Number
Issued Date
Report Version

1 34 of 64
. Dec. 24, 2018
: 02



SPORTON LAB.

FCC TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Peak

Avg.

Date: 20181030 el (4B Date: 2011030
1300
1200
00|
1000
90|
| PERK[U) 200 - PEAK[UNID |
L LT i O R o s S SRS BN oo UL L FLRLL UL L .
VG54 609 AVG 54
+ s00] i
2 400 2
300
200)
100]
000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MH2)

£ 03CHI16-HY
+PEAK(UNIT) 3m 9120D_1522 HORIZONTAL

Peak
+882921-01
$#10

Freauency (MHD)
Site 03CH16-HY

Condition PEAK(UNTT) 3m 9120D_1522 VERTICAL
Detector peak

Project 882921-01

Sample #10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - L

Horizontal

Fundamental

) @Buvim) Date: 20181030 evel @Buvi Date: 20181030
1300 1304
1200 1200
1100 1100
1000 e 1004)
500 904
300 800
700) 7o0f—HT—T A F PrAKUN]
600l ¢ - + W»WWM sodl \ o
soq ¥ 504 e ——
”
400 400yttt
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 000, 5000, 000, 7000
requency (HH:) Frequency (WH)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
k Detector :Peak Detector Peak
Peal ot azseton Pt aizsetor
Sample :#10 Sample #10
Setting 13 Setting 13
) @Buvim) Date: 20181030
1300
1200
1100
1000
s00
300)
700
500) /
0 : o~ ,—A,MWM»‘//\‘
400
300
200
100
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170 5190, 5210, 5230, 5250, 5270, 5260, 510 5940
requency (HH:)
site $03CHI6-HY
(Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak f bl k
Avg. oot sase9210n Left blan
Sample #10
Setting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - R

Horizontal

Fundamental

Date: 20181030

|

PERK_BE 74

TN B LY ALV

Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak broject 188290101 Left blank

Sample. S#10

Setting 113

s0d

1wog

500 =

]

700 ~/‘_\/

wd .
-

09 -w*»/ R S ORGP SO B

s

Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

BV OGH 00K VB otk Su Ao
Detector : Peak
Avg. et caszsetol Left blank
Sample. S#10
e
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FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - L

Vertical

Fundamental

) @Buvim) Date: 20181030 ol 0B Date: 20131030
1300 1300
1200 1200)
1109 09
1009 1000)
s00 90|
300 a0
700) m.n‘U_V_!ﬂ_ﬂ'l_l_l_\_Ll_l—U—Ll(_lw
o0 H w"”" 609 MW |
Al "
sn) ol s00] WWWWWMW
400) 400 qapt
300 300
200 20|
100 00|
5030, 5050. 5070, 5090, 5110, 5130, 5160 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 m 5000 7000
Frequency (HHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +882921.01 Project 88292101
Sample :#10 Sample #10
Setting 13 Setting 3
A @Bvim) Date: 20181030
1300
1209
1109
1009
500
500
700)
500
500 T
400
300
200
100
5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170. 5780, 5210, 5230, 5250, 5270, 5290, 8310 5340
Frequency (HHz)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto
Detector +Peak
Avg. et caszsetol Left blank
Sample :#10
Setting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 20181030

e

1

| oonco e

A "

Site
Condi

220 5250, 5270, 5290 6310, 5330, 5350 5370, 5390, 5410, 5430, ET
Frequency (MH2)
£ 03CHI6-HY.
ition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak
Project :882921-01
Sample $#10
Setting 113

Left blank

Avg.

A (@Buvim) Date: 20181030

J \ G e 54

I P

site

220 5250, 5270, 5290 6310 53%0. 5350 5370 5300, 5410, 5430 5de
Frequency (MH2)

$03CHI6-HY.

Condition + AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Project +882921-01
Sample +#10
Setting 13

Left blank
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FAX : 886-3-328-4978
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ssamanae. FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310 MHz

Horizontal

Vertical

Peak

Avg.

Date: 20181030

oo AU e

PERK[U)

AVG 54

7

B

site
Condition
Detector
Project
Sample

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001

Frequency (MH2)

£ 03CHI16-HY
+PEAK(UNIT) 3m 9120D_1522 HORIZONTAL

Peak
+882921-01
$#10

Date: 2011030

1300
1200
o
1000
90
50

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site
Condition
Detector
Project
Sample

000 4000.6000.8000. 12000, 16000. 20000, 24000, 26000,

Frequency (MHz)
03CHI6-HY

PEAK(UNTI) 3m 9120D_1522 VERTICAL
Peak

882921-01

#10

32000, 36000 40000
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ssamanae. FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

1 Horizontal Fundamental

A (dBuvim) Date: 20181021 saplest i) ute: 20420
1300] 10m
1200 s
1100 o
1000 ! o0 |
909 s |
800 / [PEAK BE 74 .ty |
700) -/ ms |
s00] o Yo, s
A - 1 W——_
500 s s M
400 =TS
300 Py
200 P
100 0
Si50EAs0. 5600, 5620, 540, 5550, 5590, 900 2040, 5980, 5880, 5700, 5120, 510, 5785 Vi e oo o e o e
Frequency (MHz) [
P k site 03CHI6-HY site ORI HY
ea Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_T4 Im 91200_1522 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto BEWL000000KHz VEW:3000.000KHz SWTAute
Detector +Peak Detector Peak
Project +882921-01 Fraject aaza1.01
Sample 1310 Sample < #10
Setting 1155 Setting e
A dBuVim) Date: 20181021
1300]
1200]

1000
90|
300
/ \\
o09) AVG_BE 54|
by R i =

300
209
100
54505450 5500 SEzh. 554 5500 SBA0. 5600 5020 6dn. 5o 5080 00, 57 5740, 5res
reauency ()
site < 03cHIs HY
Condition : AVG6_BE_54 3m 9120D_1522 HORIZONTAL
 RBWA1000.000KHz VBW:L00OKHZ SWT:Auto
Detector :Peak
A\/g i Project :882921.01
Sample 1#10
Setting 15
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ssamanae. FCC TEST REPORT

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH140 5700MHz - R
1 Vertical Fundamental
y
s00| d o 604 —
400 400, WwM
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Project : 882921-01 Project 882921-01
Peak Sample. 1310 Sample. #10
Setting 1155 Setting 155
90.0| ™
i
/ \
-
s
S S S S S s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
RO 000K VOV 000K SWTAuto
Detector : Peak
Avg. P Left blank
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SPORTON LAB.

FCC TEST REPORT

Band 3 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Vertical

Date: 20181029

oo AU e

PERK[U)

AVG 54

T

Avg.

1000 4000.6000.8000. 12000, 16000 Z0000.

24000 28000. 32000 36000, 400
Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
P e ak Detector Peak

Project +882921-01

Sample 1410

Date: 20181029

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site
Condition
Detector
Project
Sample

000 4000.6000.8000. 12000,

6000 20000 24000. 28000

Frequency (MHz)
03CHI6-HY

PEAK(UNTI) 3m 9120D_1522 VERTICAL
Peak

882921-01
#10

32000, 36000 40000
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SPORTON LAB.

FCC TEST REPORT

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH165 5825MHz

Date: 2018-11.07 ol 0B Date: 2018-11.07

1300 1300

1200 \ 1200)

\ ’

1109 — — 09

1009 — 1000)

s00 ™~ 90|

300 S a0

700 r‘/ Nt PEAC BEBY) 1624 700 T T T LA peaK
o0l LR R o 009 ottt st]
500 50 rerrenio

por

400) A0

300 300

200 20|

100 00|

750 o0 00 a0 Sedo a0 5een 5000 5920 E 00 7000 3000 000 m 5000 7000
Frequency (HHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE(B4)_16-24 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +882921.01 Project 88292101

Sample :#10 Sample #10
Setting 12 Setting 12
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH165 5825MHz

Vertical

Fundamental

Peak

) Date: 2018-11-07

= ~_
\ N
A% PERK. BE(B4) 1524
.

500
400
309
209
100
750 80 G800 5620 5e0 a0 5asn. 500, 5970, E
Frequency (WHz)
Site 2 03CH16-HY
Condition : PEAK_BE(B4)_16-24 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Detector :Peak
Project :882921-01
Sample 1#10
Setting 112

Date: 2018-1-07

1300
1200
o
1000
90
50

700 = peaKN
60 "

09 i

A0t

300

200

109

000 7000 3000, 000, 00. 5000, 7000
Freauency (MHD)
Site 03CH16-HY
Condition PEAK(UNTT) 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000000KHZ SWT:Auto

Detector Peak
Project 88292101
Sample #10
Setting 12
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ssamanae. FCC TEST REPORT

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11n HT20 CH165 5825MHz

Horizontal

Vertical

Peak

Avg.

A @Buvim) Date: 2018-11-07

PERK[U)

oo AU e

AVG 54

100

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001
Frequency (MH2)

site +03CHI6-HY
Condition +PEAK(UNTT) 3m 9120D_1522 HORTZONTAL
Detector Peak

Project +882921-01

Sample +#10

Date: 2018-11-07

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site
Condition
Detector
Project
Sample

000 4000.6000.8000.

03CHI6-HY

PEAK(UNTI) 3m 9120D_1522 VERTICAL

Peak
882921-01
#10

12000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BT 1Mbps (Band Edge @ 3m)

BT Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/im )| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2480 107.3 - - 106.87 27.36 6.65 33.58 | 133 140 P H
* 2480 82.51 - - - - - - - - A H
2483.52 54.58 -19.42 74 54.14 27.36 6.66 33.58 | 133 140 P H
2483.52 29.79 -24.21 54 - - - - - - A H
H

BT
H
CH 78
* 2480 101.95 - - 101.52 27.36 6.65 33.58 | 385 126 P \Y,
2480MHz
* 2480 77.16 - - - - - - - - A Y,
2483.52 50.51 -23.49 74 50.07 27.36 6.66 33.58 | 385 126 P \Y,
2483.52 25.72 -28.28 54 - - - - - - A Vv
Y,
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BT 1Mbps (Harmonic @ 3m)

BT Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im )| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 52.67 -21.33 74 67.39 31.54 10.25 | 56.51 | 100 0 P H
4960 27.88 -26.12 54 - - - - - - A H
7440 43.5 -30.5 74 50.5 36.59 12.47 | 56.06 | 100 0 P H
BT
7440 18.71 -35.29 54 - - - - - - A H
CH 78
4960 50.48 -23.52 74 65.2 31.54 10.25 | 56.51 | 100 0 P Y,
2480MHz
4960 25.69 -28.31 54 - - - - - - A Y,
7440 44.8 -29.2 74 51.8 36.59 12.47 | 56.06 | 100 0 P \Y,
7440 20.01 -33.99 54 - - - - - - A Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2323.02 52.6 -21.4 74 42.86 26.95 16.4 33.61 140 138 P H
2381.4 44.3 -9.7 54 34.32 27.09 16.49 33.6 140 138 A H
* 2440 97.05 - - 86.82 27.27 16.55 33.59 140 138 P H
* 2440 95.71 - - 85.48 27.27 16.55 33.59 140 138 A H
2489.15 53.01 -20.99 74 42.6 274 16.59 33.58 140 138 P H
BLE
2486.07 44.62 -9.38 54 34.25 27.36 16.59 33.58 140 138 A H
CH 19
2388.4 52.72 -21.28 74 42.69 27.13 16.5 33.6 391 357 P \%
2440MHz
2387.56 44.12 -9.88 54 34.09 27.13 16.5 33.6 391 357 A \%
* 2440 92.18 - - 81.95 27.27 16.55 | 3359 | 391 | 357 P \Y,
* 2440 90.72 - - 80.49 27.27 16.55 | 33.59 | 391 | 357 A Y,
2486.42 52.81 -21.19 74 42.44 27.36 16.59 33.58 391 357 P \%
2499.37 45.01 -8.99 54 34.58 27.4 16.6 33.57 | 391 | 357 A Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Harmonic @ 3m)

BLE Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) (dBpV/im )| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4880 41.98 -32.02 74 57 31.38 10.15 | 56.55 | 100 0 P H
7320 40.77 -33.23 74 48.13 36.32 12.53 | 56.21 | 100 0 P H
H

BLE
H

CH 19
4880 41.28 -32.72 74 56.3 31.38 10.15 | 56.55 | 100 0 P Y,

2440MHz
7320 41.14 -32.86 74 48.5 36.32 1253 | 56.21 | 100 0 P Y,
Y,
Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2472 103.12 - - 92.84 27.3 16.58 33.6 100 121 P H
* 2472 99.64 - - 89.36 27.3 16.58 33.6 100 121 A H
2483.6 53.71 -20.29 74 43.42 27.3 16.59 33.6 100 121 P H
2483.52 45,95 -8.05 54 35.66 27.3 16.59 33.6 100 121 A H
H
802.11b
H
CH 13
* 2472 99.56 - - 89.28 27.3 16.58 33.6 375 4 P \Y
2472MHz
* 2472 96.55 - - 86.27 27.3 16.58 33.6 375 4 A \%
2483.6 52.96 -21.04 74 42.67 27.3 16.59 33.6 375 4 P Y,
2483.52 44.39 -9.61 54 34.1 27.3 16.59 33.6 375 4 A \%
\%
\
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBpV/m)|(dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
4944 44.09 -29.91 74 61.14 31.26 10.21 58.52 100 0 P H
7416 42.54 -31.46 74 52.37 36.43 12.44 58.7 100 0 P H
H
802.11b
H
CH 13
4944 49.49 -24.51 74 66.54 31.26 10.21 58.52 104 244 P \%
2472MHz
4944 47.49 -6.51 54 64.54 31.26 10.21 58.52 104 244 A \%
7416 41.5 -32.5 74 51.33 36.43 12.44 58.7 100 0 P \%
\%
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV) (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HN)
* 2472 86.7 - - 76.42 27.3 16.58 33.6 100 122 P H
* 2472 79.21 - - 68.93 27.3 16.58 33.6 100 122 A H
2483.52 58.96 -15.04 74 48.67 27.3 16.59 33.6 100 122 P H
2483.52 49.36 -4.64 54 39.07 27.3 16.59 33.6 100 122 A H
802.11n H
HT20 H
CH 13 * 2472 84.19 - - 73.91 27.3 16.58 33.6 376 4 P \%
2472MHz | * 2472 76.24 - - 65.96 27.3 16.58 | 33.6 | 376 4 AV
2483.52 57.1 -16.9 74 46.81 27.3 16.59 33.6 376 4 P \%
2483.56 46.94 -7.06 54 36.65 27.3 16.59 33.6 376 4 A \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(H/V)
4944 39.25 -34.75 74 56.3 31.26 10.21 58.52 100 0 P H
7416 42.72 -31.28 74 52.55 36.43 12.44 58.7 100 0 P H
802.11n H
HT20 H
CH 13 4944 39.73 -34.27 74 56.78 31.26 10.21 58.52 100 0 P \%
2472MHz 7416 42.03 |-31.97 74 51.86 36.43 | 12.44 | 587 | 100 0 P |V
\
\%
1. No other spurious found.
Remark ) o
2. All results are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HN)
5147.94 63.23 -10.77 74 47.85 31.56 13.2 29.38 100 159 P H
5150 50.77 -3.23 54 35.39 31.56 13.2 29.38 100 159 A H
* 5190 103.08 - - 87.79 31.58 13.1 29.39 100 159 P H
* 5190 95.07 - - 79.78 31.58 131 29.39 100 159 A H
802.11n 5408.2 52.82 -21.18 74 37.6 31.66 12.98 29.42 100 159 P H
HT40 5432.28 43.76 -10.24 54 28.45 31.67 13.06 29.42 100 159 A H
CH 38 5147.16 60.85 -13.15 74 45.46 31.56 13.21 29.38 399 195 P \%
5190MHz 5150 49 -5 54 3362 | 3156 132 | 2938 | 399 | 195 | A | V
* 5190 102.31 - - 87.02 31.58 131 29.39 399 195 P \%
* 5190 94.3 - - 79.01 31.58 131 29.39 399 195 A \%
5371.8 54.12 -19.88 74 38.91 31.65 12.97 29.41 399 195 P \%
5447.4 43.81 -10.19 54 28.43 31.68 13.12 29.42 399 195 A \%
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ssamanae. FCC TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HN)
10380 45.94 -22.26 68.2 49.76 39.51 17.5 60.83 100 0 P H
15570 40.26 -33.74 74 41.68 37.8 21.52 60.74 100 0 P H
802.11n H
HT40 H
CH 38 10380 45.19 -23.01 68.2 49.01 39.51 175 60.83 100 0 P \%
5190MHz 15570 38.97 |-35.03 74 40.39 37.8 21.52 | 60.74 | 100 0 P |V
\%
\%
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ssamanae. FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HN)
5013.94 55.31 -18.69 74 39.63 31.51 13.53 29.36 100 160 P H
5083.98 44.21 -9.79 54 28.69 31.53 13.36 29.37 100 160 A H
* 5310 102.23 - - 87 31.62 13.01 294 100 160 P H
* 5310 94.22 - - 78.99 31.62 13.01 29.4 100 160 A H
802.11n 5351.28 62.07 -11.93 74 46.86 31.64 12.98 29.41 100 160 P H
HT40 5351.28 50.99 -3.01 54 35.78 31.64 12.98 29.41 100 160 A H
CH 62 5101.66 55.01 -18.99 74 39.52 31.54 13.32 29.37 269 184 P \%
5310MHz 5033.66 4433 | -9.67 54 28.7 3151 | 13.48 | 2936 | 269 | 184 | A | V
* 5310 99.73 - - 84.5 31.62 13.01 29.4 269 184 P \%
* 5310 91.95 - - 76.72 31.62 13.01 294 269 184 A \%
5350.08 59.5 -14.5 74 44.29 31.64 12.98 29.41 269 184 P \%
5350.32 49.44 -4.56 54 34.23 31.64 12.98 29.41 269 184 A \%

1. No other spurious found.

Remark
2. All results are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBuV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)

10620 43.6 -30.4 74 47.29 39.74 17.69 61.12 100 0 P H

15930 34.08 -39.92 74 35.3 37.65 21.59 60.46 100 0 P H

802.11n H

HT40 H

CH 62 10620 43.1 -30.9 74 46.79 39.74 17.69 61.12 100 0 P \%

5310MHz 15930 34.4 -39.6 74 3562 | 37.65 | 21.59 | 60.46 | 100 0 P |V

\%

\%

1. No other spurious found.

Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 5700 108.38 - - 91.96 32.02 13.93 | 29.53 | 100 341 P H
* 5700 100.92 - - 84.5 32.02 13.93 | 29.53 | 100 341 A H
5725 67.51 -6.49 74 50.99 32.06 14 29.54 | 100 341 P H
5725 50.51 -3.49 54 33.99 32.06 14 29.54 | 100 | 341 A H
802.11a
CH 140
* 5700 102.6 - - 86.18 32.02 13.93 | 29.53 | 279 21 P \Y,
5700MHz
* 5700 95.27 - - 78.85 32.02 13.93 | 29.53 | 279 21 A \Y,
5725 62.16 -11.84 74 45.64 32.06 14 29.54 | 279 21 P \Y,
5725 45.92 -8.08 54 29.4 32.06 14 29.54 | 279 21 A Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuVim)| (dB) ((dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

11400 46.77 -27.23 74 49.93 39.96 18.3 61.42 | 100 0 P H
17100 49.12 -19.08 68.2 43.09 41.08 23.09 | 58.14 | 100 0 P H
H

802.11a
H

CH 140
11400 47.13 -26.87 74 50.29 39.96 18.3 61.42 | 100 0 P \Y

5700MHz
17100 48.96 -19.24 68.2 42.93 41.08 23.09 | 58.14 | 100 0 P \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBpV/m)|(dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
* 5825 107.6 - - 90.79 32.28 14.12 29.59 100 307 P H
* 5825 97.35 - - 80.54 32.28 14.12 | 29.59 | 100 | 307 A | H
5851.4 64.77 -54.24 | 119.01 48.01 32.33 14.03 29.6 100 307 P H
5867.8 63.52 |-43.69| 107.21 46.81 32.36 13.97 | 29.62 | 100 | 307 P H
5878.8 60.26 | -42.12| 102.38 43.56 32.38 13.94 | 29.62 | 100 | 307 P H
5931.4 55.84 -12.36 68.2 39.24 32.48 13.76 29.64 100 307 P H
802.11n H
HT20 H
CH 165 * 5825 105.57 - - 88.76 32.28 14.12 | 29.59 | 319 22 P |V
5825MHz |« 5825 96 - - 7919 | 3228 | 1412 | 2959 | 319 | 22 | A |V
5851.8 60.44 -57.66 118.1 43.68 32.33 14.03 29.6 319 22 P \%
5865.6 60.56 | -47.27 | 107.83 43.84 32.36 13.98 | 29.62 | 319 22 P |V
5914.8 56.6 -19.12 75.72 39.97 32.45 13.82 29.64 319 22 P \%
5926.2 55.51 |-12.69 68.2 38.9 32.47 13.78 | 29.64 | 319 22 P |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBuV/m)| (dB) (dBuV/im) (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
11650 47.64 -26.36 74 51.21 39.6 18.5 61.67 100 0 P H

17475 49.67 -18.53 68.2 40.74 42.5 23.59 57.16 100 0 P H

802.11n H
HT20 H
CH 165 11650 46.61 -27.39 74 50.18 39.6 18.5 61.67 100 0 P \%
5825MHz 17475 49.82 | -18.38 68.2 40.89 425 2359 | 57.16 | 100 0 P |V
\%

\%

1. No other spurious found.

Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamanae. FCC TEST REPORT

NFC
Test Mode : NFC Tx Polarization : Horizontal
20 Level (dBuVim) Date: 2018-09-29
74.3
68.6
62.9
57.1
51.4
457
40.0
34,3
28.6
1
22.9
17.1
1.4
5.7
%30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna | Cable [Preamp| Ant | Table |[Remark
Limit Line Level Factor Loss Factor | Pos Pos
(MHz) |(dBpV/m)| (dB) [(dBuV/m )| (dBuV) (dB) (dB) | (dB) |(cm)|(deg)
40.68 23.71 -16.29 40 36.44 18.68 0.87 32.49 - - Peak
94.92 25.89 -17.61 435 41.86 15.15 1.31 32.48 - - Peak
267.06 24.56 -21.44 46 35.36 19.41 2.09 32.38 - - Peak
400.1 27.04 -18.96 46 34.89 21.72 2.56 32.33 - - Peak
533.8 29.35 -16.65 46 34.48 23.94 2.95 32.41 - - Peak
877.5 32.69 -13.31 46 30.48 29.1 3.82 31.78 100 0 Peak
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ssamanae. FCC TEST REPORT

Test Mode : NFC Tx Polarization : Vertical
80 Level {(dBuVim) Date: 2018-09-29
T4.3
68.6
62.9

30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Frequency| Level Over Limit Read |Antenna | Cable [Preamp| Ant | Table |Remark
Limit Line Level Factor Loss | Factor | Pos | Pos
(MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB) (dB) | (dB) |(cm)|(deg)
40.68 36.83 -3.17 40 49.56 18.68 0.87 32.49 100 296 QP
40.68 38.79 -1.21 40 51.52 18.68 0.87 32.49 100 296 Peak
49.17 32.48 -7.52 40 49.39 14.48 0.94 32.49 - - Peak
73.47 27.43 -12.57 40 46.33 12.35 1.16 32.49 - - Peak
400.8 24.66 -21.34 46 32.51 21.72 2.56 32.33 - - Peak
533.8 30.55 -15.45 46 35.68 23.94 2.95 32.41 - - Peak
839 31.63 -14.37 46 30.11 28.49 3.73 31.98 - - Peak
End of this report
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